
1Page 1 of 16

MTS - MOTION TECHNOLOGY SELECTORIZED
MTRW ROW PRESS

  

Customer Support Services
PARTS MANUAL



2Page 2 of 16

MTRW ROW PRESS
Notes:



3Page 3 of 16

MTRW ROW PRESS
Contents

PAGE 
COMPONENT ASSEMBLY ..............................................................................................4

LEFT MOVEMENT ARM...................................................................................................5

RIGHT MOVEMENT ARM.................................................................................................6

TOP FRAME ASSEMBLY.................................................................................................7

LEFT SIDE FRAME ..........................................................................................................8

RIGHT SIDE FRAME ........................................................................................................9

PADS.................................................................................................................................10

SEAT FRAME WELDMENT..............................................................................................11

SEAT FRAME ASSEMBLY ..............................................................................................12

SEAT ROLLER ASSEMBLY ............................................................................................13

INCREMENT WEIGHT ......................................................................................................14

WEIGHT STACK...............................................................................................................15

DECALS............................................................................................................................16



4Page 4 of 16

MTRW ROW PRESS
COMPONENT ASSEMBLY 

  

Bottom Frame
MTRW-S0001

Front Frame
MTRW-S0007

Hammer Head
Washer-20
0017-00042-1041

Hex Bolt-8
(1/2x4-1/4)
0017-00101-1576

Lock Nut-32
0017-00103-0233

Washer-36
0017-00104-0379

Bolt-4
(1/2x3/4)
0017-00101-1586

Bolt-4
(1/2x3-3/4)
0017-00101-1575

Bolt-4
(1/2x3)
0017-00101-1582

Accordian Shaft
Cover-4
0017-00042-1042

Shield Rivet-4
0017-00101-1587

Bolt-14
(1/2x3/4)
0017-00101-1573

Bolt-2
(1/2x2-1/2)
0017-00101-1572



5Page 5 of 16

MTRW ROW PRESS
LEFT  MOVEMENT ARM

Lock Washer
0017-00104-0379

Pulley Spacer-2
0K50-P1128

3” Pulley
0017-00009-1039

Strap Clamp
0K50-P1010

Lock Washer-2
0017-00104-0377

Bolt-2
(3/8x2.0)
0017-00101-1412

Bolt
(1/2x4-1/2)
0017-00101-1579

Hammer Head
Washer
0017-00042-1041

Left Arm
MTRW-S0005

Grip
0017-00042-0995

End Cap
0K50-P0315-1000

End Cap-2
0017-00042-1038



6Page 6 of 16

MTRW ROW PRESS
RIGHT MOVEMENT ARM 

Lock Washer
0017-00104-0379

Pulley Spacer-2
0K50-P1128

3” Pulley
0017-00009-1039

Strap Clamp
0K50-P1010

Lock Washer-2
0017-00104-0377

Bolt-2
(3/8x2.0)
0017-00101-1412

Bolt
(1/2x4-1/2)
0017-00101-1579

Hammer Head
Washer
0017-00042-1041

Right Arm
MTRW-S0006

Grip
0017-00042-0995

End Cap
0K50-P0315-1000

End Cap-2
0017-00042-1038



7Page 7 of 16

MTRW ROW PRESS
TOP FRAME ASSEMBLY

Top Frame
MTRW-S004

End Cap-4
0017-00042-1038

Jam Lock Nut-4
0017-00103-0224

Hammer Head
Small Bumper-2
0017-00042-1040

Bolt-4
0017-00101-1584

Washer-4
0017-00104-0379



8Page 8 of 16

MTRW ROW PRESS
LEFT SIDE FRAME

Left Side Frame
MTRW-S0002

3” Pulley Assy-2
0017-00009-1039

Lock Nut-2
0017-00103-0223

Lock Washer-4
0017-00104-0379

Bolt-2
(1/2x3-1/4)
0017-00101-1574

Black Plastic
Rod Cap-2
0017-00042-0967

Guide Rod Collar
0K50-P1110

Guide Rod-2
0017-00009-0933

NYLOC Nut-2
0017-00103-0226

Weight Stack Donut-2
0017-00042-0993

Bolt-2
(1/4x2-1/2)
0017-00101-1585



9Page 9 of 16

MTRW ROW PRESS
RIGHT SIDE FRAME

Right Side Frame
MTRW-S0002

3” Pulley Assy-2
0017-00009-1039

Lock Nut-2
0017-00103-0223

Lock Washer-4
0017-00104-0379

Bolt-2
(1/2x3-1/4)
0017-00101-1574

Black Plastic
Rod Cap-2
0017-00042-0967

Guide Rod Collar
0K50-P1110

Guide Rod-2
0017-00009-0933

NYLOC Nut-2
0017-00103-0226Weight Stack Donut-2

0017-00042-0993

Bolt-2
(1/4x2-1/2)
0017-00101-1585



10Page 10 of 16

MTRW ROW PRESS
PADS

Chest Pad
0K50-US064-0000

Seat Pad
0K50-US062-0000

Washer-6
0017-00104-0313

Bolt-2
0017-00101-1417

Bolt-4
0017-00101-1411



11Page 11 of 16

MTRW ROW PRESS
SEAT FRAME WELDMENT

Seat Frame
MTRW-S0008

Seatrack Back
0K50-P1018

Seatrack Back
0K50-P1017

Bolt-2
(1/2x2-3/4)
0017-00101-1573

End Cap-2
0017-00042-0945 Lock Nut-4

0017-00103-0223

Chest Pad Stop-2
0K50-P1030

Teflon Washer-4
0017-00101-1574

Bolts-2
(1/2x3-1/4)

Washer-2
0017-00104-0379

Seat Support
0K50-S1001

Chest Pad Support
MTRW-S0009

Plastic Cap-2
0017-00042-0947

End Cap
0017-00042-1038

Seat Shaft
0K50-P1007

Lock Collar-2
0017-0009-1019

NYLOC Nut
0017-00103-0229

Bolt
0017-00101-1567

Black Plastic
Rod Cap-2
0017-00042-0967



12Page 12 of 16

MTRW ROW PRESS
SEAT FRAME ASSEMBLY

ITEM NO. QTY. PART NO. DESCRIPTION
1 1 MTDP-S0002 Seat Frame Weldment
2 1 7359401 Seatrack, Roller Serrated
3 1 7359501 Seatrack, Roller Flat
4 1 AK50-A1007 MTS SEAT#2 ASSM. (ROLLER)
5 2 0017-00101-1662 M10 X 64 HXS SOC CS ST ZN
6 4 0017-00104-0377 3/8" Internal Lock Washer
7 2 0017-00103-0289 10mm THIN NYLOC NUT
8 1 73763 ROLLER ASSM.
9 2 0017-00103-0217 3/8" Thin Lock Nut
10 1 0017-00101-1408 3/8 X 2 3/4 Bolt
11 1 0017-00101-1664 3/8" FLAT HEAD BOLT
12 1 M051-00296-A000 NUMBER STRIP (1-12)
13 1 0017-00042-0945 1 1/2 X 2 Endcap
14 1 M051-00602-A000 MTAB SEAT INSTR. DECAL
15 1 7442601 MTS SEAT EXTENSION SPRING



13Page 13 of 16

MTRW ROW PRESS
SEAT ROLLER ASSEMBLY

ITEM NO. QTY. PART NO. DESCRIPTION
1 1 0K50-S1006 MTS SEAT #1 (ROLLER)
2 1 AK50-S0040-0000 WELDMENT, PS- ROLLER SEAT HANDLE
3 1 0017-00009-1110 TORSION SPRING, S.S.
4 2 73763 ROLLER ASSM.
5 3 0017-00101-1662 M10 X 64 HXS SOC CS ST ZN
6 3 0017-00103-0223 1/2" THICK NYLOC NUT
7 6 0017-00104-0377 3/8" Internal Lock Washer
8 2 0017-00042-1038 1.5" X 3.0" PLASTIC END CAP



14Page 14 of 16

MTRW ROW PRESS
INCREMENT WEIGHT

Slotted Pin
0017-00007-0249

Bumper-2
0K50-P1127

Knob
0K50-P1125

Bearing Sleeve
Guide-3
0017-00006-0240

Compression Spring
0017-00009-1090

Retaining Pin
0K50-P1148

Body 5 lbs
0K50-P1107

C-Clip
0017-00100-0189

Lever
0K50-P1108



15Page 15 of 16

MTRW ROW PRESS
WEIGHT STACK

150lbs Belt Attachment
AK50-S0023

Weight Stack
Guide-2 
MTFP-P0028

Bolt-2
(3/8x1)
0017-00101-1464

Lock Washer-2
0017-00104-0377

Weight Stack Pin
0K50-A1101

10lbs Weight Plate
0K50-P0483-0000

Head Plate
0K50-P1012-0000

Bayonet-14 Holes
0K50-P1011-1001

Bearing
0017-00006-0220

E-Ring
0017-00100-0180



16Page 16 of 16

MTRW ROW PRESS
DECALS

Frame Guard (2)

0017-00042-1045
(1.875x9.25)

Frame Guard  (4)
(2.75x9.25)
0017-00042-1046

Patent Decal
M051-00299-A000

Shield Decal (2)
M051-00292-A000

Large ASTM
Warning Decal
M051-00260-A000

Name Plate (2)
M051-00289-A000

Small Warning
Decal (2)
M051-00293-A000

Instructional Decal
M051-00290-A000

Increment Weight Decal
(Left Arrow)
M051-00298-A000

Increment Weight Decal
(Right Arrow)
M051-00297-A000

Hand Placement
Decal LT
M051-00333-A000

Hand Placement
Decal RT
M051-00334-A000

Weight Stack
Number  Strip (2)
M051-00294-A000

Seat Adjustment
Number Strip
M051-00296-A000


